




Smith's Farm Landfill
5-Year Review Final Report

September 2006

FIVE-YEAR REVIEW SUMMARY FORM 
SITE IDENTIFICATION 

Site name: Smith's Farm Landfill EPA ID: KYD097267413

Region: 04 State: Kentucky City/County: Brooks, Bullitt

SITE STATUS

LTRA* (highlight): Y     N Construction completion date: 9/98 

Fund/PRP Lead: PRP NPL status: since 06/10/86 

Multiple OUs? Y   N (but combined
influent flows to treatment plant for single
remedy)

Recycling, reuse, redevelopment site (highlight):
Y      N 

Remedy Status: Implementation Complete and treatment plant is operational. There are
some recommendations made to issues identified during this review. 

REVIEW STATUS 

Lead agency: EPA, Region 4 
[...]
prevent damage to the cover. The system consists of vents located in the interior of the
landfill to release the majority of the accumulated gases and around the perimeter of the
landfill to prevent gases from migrating off-site through the subsurface. In addition, a
geocomposite was placed beneath the geosynthetic clay liner along the terraces within the
landfill limits and in other areas to aid in the movement of gas towards the vents. 

Gases which migrate towards the surface will migrate to the vents and be released to the
atmosphere. The vents are spaced at approximately one per acre. Vent spacing has been
determined, in part, by locations of proposed terraces. Where possible, vents were
constructed on terraces, near the front edge, for ease of access. The approximate location of
the gas vents are shown on Figure 7, Gas Control Plan. See also Photo 9 for a typical
installation. 

Limited maintenance is conducted on the passive gas collection system. Vents are inspected
for damage and clogged, exposed piping; ponded surface water or vegetative soils
settlement; and conditions of surrounding vegetation, however, MACTEC and the operator
indicated that no methane readings have been, or are currently, collected and recorded. 

4. Leachate Collection, Extraction, and Transmission System 

A perimeter leachate collection trench was constructed during the RA to collect leachate
generated within the landfill. In addition, five leachate extraction wells were constructed
within the landfill to collect leachate in suspected low points. Both the perimeter leachate
collection trench and extraction wells direct the leachate to a lift station constructed for
pumping the leachate to the treatment plant. The function of the leachate collection and
conveyance system is to collect and convey the leachate from the extraction wells and seep
locations along the toe of, and within both the OU1 and OU2 landfills. 

Extending from the southwest corner of the landfill to the northeast corner of the landfill is
a perforated 6-inch diameter high density polyethylene (HDPE) leachate collection line. The
leachate collection line rests in a 2-foot wide trench extending at least 3-feet into shale. The
leachate collection line is surrounded by non-calcareous stone which is wrapped with
geotextile. Leachate emanating from the landfill is collected by this line and flows by gravity
into a 6" x 10" dual-contained HDPE pipe where it flows by gravity to the leachate lift
station where it is pumped to the treatment plant through a 3 " x 6" dual-contained HDPE
pipe. This dual-contained pipe consists of an inner pipe carrying the leachate enclosed by
an outer pipe to contain accidental releases of leachate. 

There are also five (5) extraction wells located on the landfill cap. Each extraction well
contains an air-driven pump which pumps perched ground water and leachate from the
landfill where it flows by gravity (from four (4) extraction wells, and under pressure from
one (1) extraction well) to the leachate lift station and continues to the treatment plant 

13



Smith's Farm Landfill
5-Year Review Final Report

September 2006

through the 3" x 6" dual-contained pipe. Piping from the extraction wells to the leachate lift
station is also dual-contained HDPE. Subsequent to collection, the leachate is pumped to the
treatment plant via a double-contained piping system. Figure 6 illustrates the location of the
OU2 collection, and conveyance system. Figure 8 shows the leachate collection, pumping,
and transmission system from the OU1 landfill to the OU2 Leachate Lift Station. 

Accidental releases of leachate within the inner pipe of the dual contained piping flows by
gravity along the outer pipe to leachate detection points. The leachate detection points
consist of a 3-inch HDPE "Tee", stubbed 90-degrees from the outer portion of the
dual-containment pipe. A 3-inch HDPE riser runs from this "Tee" to a flanged cap 6-inches
above final grade. These leachate detection points are located between manholes. When the
flanged cap is removed, an inspector can look down the 3-inch HDPE riser for visual
evidence of leachate leaks within the dual-contained piping system. The Site Operation and
Maintenance Manual requires all leachate detection points be inspected quarterly. 

The five leachate extraction wells (Photos 12,14), equipped with air-driven extraction well
pumps, extract leachate into the perimeter leachate collection line. This perimeter collection
line conveys leachate by gravity to the Leachate Lift Station. Leachate collected from OU-1
is pumped through a force main from OU-1 (Photo 19) to the Leachate Lift Station.
Submersible pumps in the Lift Station then pump the leachate to the treatment plant. 

a. Perimeter Collection Trench. 

The perimeter leachate collection trench was constructed along the east and south
sides of the landfill cap to intercept leachate flowing along the soil/bedrock interface,
as well as from within the landfill waste. Leachate will flow by gravity through the
trench before discharging into the lift station. The perimeter leachate collection
system was constructed of a single-wall, perforated, HDPE pipe within a stone and
geotextile envelope. Cleanouts are provided along leachate collection and transport
lines for ease of maintenance. In addition, interceptor trenches have been constructed
to connect known leachate seeps with the perimeter leachate collection trench. 

b. Extraction Wells. 

One extraction well was constructed in each of five areas estimated to be topographic
low points, based on estimated pre-landfill topography. Due to elevations estimated
from the pre-landfill topography, leachate and/or groundwater accumulating in the
low points would not be expected to flow into the perimeter leachate collection
system. A combination of gravity lines and force mains were constructed to convey
the leachate recovered from the wells to the lift station through double-wall pipes
located above the geocomposites and at least three feet below final grade. Note:
Recovery Well Number 5 was permanently inactivated with USEPA's concurrence
in April, 1999. 

14



Smith's Farm Landfill
5-Year Review Final Report

September 2006

c. Lift Station. 

A lift station (Photo 6) was constructed immediately adjacent to the southeast corner
of the landfill to pump leachate recovered from the collection trench and extraction
wells to the leachate treatment plant. The lift station has a retention storage capacity
of approximately 1,000 gallons; two 30-gallon per minute (gpm), explosion proof
pumps; and the necessary level controls to transfer the leachate to the sequencing
batch reactor (SBR) in the treatment plant. 

d. Improvements since Construction 

During the first five-year review period following start of construction of OU2,
several improvements were made, problems encountered and the corrective actions
taken, modifications/additions to the design of the LF cap, leachate collection and
transmission, leachate treatment, and disposal system. 

Subsequent to those modifications made in 2000, an east to west OU1 leachate
conveyance system was constructed to eliminate high trucking costs to transport this
material to the primary lift station. The improvement consisted of the installation of
submersible pumping, level controls, valves, fittings, piping and accessories at the
underground leachate storage tanks; installing approximately 2,600 linear feet of
dual containment HDPE force main, fittings and appurtenances, and electrical work
for routing of leachate from the existing underground leachate storage tanks at
Operable Unit One (OU 1) to the existing leachate lift station at Operable Unit Two
(OU 2). The plan is shown in Figure 8. 

5. Leachate Treatment System 

The treatment plant has been constructed at the site as part of the remedial action of the
Smith's Farm OU2 Landfill. Leachate recovered from the Smith's Farm OU1 and OU2
Landfills is treated by a combination of chemical and biological processes. This treatment
reduces heavy metal and organic constituents so the treated leachate stream can meet the
applicable discharge requirements. MACTEC and the operator indicate that no
improvements or major repairs have been made since construction. Minor changes
(non-specified) in operating procedures are constantly reviewed to enhance LTP
performance. 

The treatment system contains the following components and unit processes 

• Biological Treatment Unit - A packaged Sequencing Batch Reactor (SBR) system
biologically degrades the organic constituents in the leachate (Photo 30, 31). 

• Metal Removal (MR) Unit - A package system uses caustic and polymer to
precipitate metals from the leachate and acid to neutralize the supernatant liquid
(Photos 33). 

15



Smith's Farm Landfill
5-Year Review Final Report

September 2006

• Sludge Dewatering Unit - A filter press removes water from the sludge generated by
the SBR and MR prior to sludge disposal (Photo 36). 

• Air Stripping - A low profile air stripper removes the remaining air strippable
organics from the leachate stream (Photo 34). 

• Bag Filters - A pair of bag filters operating in parallel removes particulate carryover
from the air stripper to reduce plugging in the granular activated carbon filters. 

• Carbon Polishing - A granular activated carbon filter removes the remaining traces
of organics from the leachate stream prior to discharge to the Unnamed Tributary
(Photo 35). 

a. Sequencing Batch Reactor. 

Recovered leachate is treated biologically to remove organic compounds in a
sequencing batch reactor (SBR) (Photos 30, 31). Leachate is fed into the reactor
where it is held for a specific period of time for biological treatment. The addition
of oxygen and other nutrients, and the presence of the organics in the water promotes
the growth of bacteria. These bacteria consume (biodegrade) the organics overtime.
The SBR process, which is a time/level controlled process, normally follows the
basic steps of fill, react, settle, and decant. 

The SBR packaged system consists of one reactor. The maximum design treatment
capacity of the SBR is 28,800 gallons per day (or 20 gpm). Flow to the reactor is
automatically shut off and diverted to the infiltration gallery when the high-high
level switch in the SBR has been activated. Actual average leachate flow rate from
both operable units is approximately 3 gallons per minute. 

Operation of the reactor is automatically controlled by a process controller with high
and low level switches. The initial high and low levels as well as internal controller
settings (internal cycle times, aeration frequency and duration times, etc.) are
specified and preset by the SBR supplier. 

Each reactor cycle will produce sludge. The sludge is automatically pumped by a
waste activated sludge pump into the sludge thickening tank (T-8-1). This process
called sludge wasting is expected to occur during each reactor cycle. Sludge wasting
occurs during the decant phase, with the duration automatically regulated by the
process controller. The volume of sludge generated is dependent upon the amount
of suspended solids(TSS), biological oxygen demand (BOP), and chemical oxygen
demand (COD) present in the influent to the SBR system. Sludge solids are
processed by the plate and frame filter press. 

b. Metals Removal (MR) System. 

The packaged metal removal unit (Photos 33) uses pH adjustment, flocculation, 

16



Smith's Farm Landfill
5-Year Review Final Report

September 2006

clarification, and sedimentation to reduce the concentration of metals in the leachate.
The system consists of a large tank which is divided into a flash mixing zone, a
flocculation zone and a clarification zone. In addition, the system utilizes three
chemical sources: a 20 to 50 percent concentration sodium hydroxide storage tank
(T-2-1-1), a 50 percent concentration sulfuric acid storage tank (T-2-1-3), and an
anionic polymer day tank (T-2-1-2). The design throughput of the MR system is
28,800 gallons per day (or 20 gpm). 

The metals are removed by raising the pH of the leachate to approximately 9.5. At
this pH, the metal constituents become insoluble and form metal hydroxide
compounds. These hydroxide compounds settle to the bottom, which allows them to
be separated from the clarified water. 

Based upon treatability testing, it is anticipated that only sodium hydroxide addition
is needed to initiate the precipitation, flocculation and sedimentation of metals. The
addition of polymer promotes more efficient settling by creating larger floe particles.
From the first mixing chamber, the leachate overflows to the second mixing chamber
where, during the slower mixing, an insoluble metal precipitate (floe) forms.
Polymer is then added and mixed using a variable speed mixer to enhance large,
heavy floe particle formation. The liquid and floe overflow into a clarifier where the
heavy floe material settles to the bottom. The clarified liquid overflows to the third
mixing chamber where final pH adjustment is performed using 50 percent sulfuric
acid. The effluent pH will be controlled within the range of 6 to 9. After final pH
adjustment, the treated leachate flows to the low profile air stripper feed tank. The
solids that are collected in the bottom of the clarifier are periodically transferred to
the sludge thickening tank (T-8-1) for dewatering. 

Once the system is started and the pH adjusted at various stages of the process, the
level in the clarifier and the volume of sludge removed are controlled by the
Programmable Logic Controller (PLC). 

c. Low Profile Air Stripper. 

The low profile air stripper (R-4-1) (Photo 34) is a packaged unit that uses air-water
contacting to transfer volatile organic constituents from the influent water stream to
the air stream. This contacting is accomplished on a series of aeration trays within
the air stripper unit. Effluent from the MR system flows to the air stripper feed tank
(T-3-1), which acts as an equalization tank to ensure a relatively constant flow to the
air stripper. Effluent water from the air stripper is pumped to the carbon vessels
(T-6-1 and T-6-2) for final polishing before discharge. 

The low profile air stripper has a modular design capable of accommodating several
aeration trays. The design allows the trays to be easily removed, cleaned, and
replaced with minimal downtime. The design flow rate of the unit is 20 gpm. 

The water enters near the top and flows horizontally across each tray and through a

17



Smith's Farm Landfill
5-Year Review Final Report

September 2006

weir to the tray below. A pressure blower provides air for the aerating process. The
air enters the bottom of the unit and is forced through openings in the trays, bubbling
through the water to form "a surface of foam" which provides extreme turbulence
and excellent volatilization. The overall effect is a multiple counter-current contact
of water and air, with each tray having a cross-flow of water opposing a vertical flow
of air. The effluent air stream does not require any treatment and is vented outside
the building. 

d. Sludge Thickening Tank. 

This tank is used to store and further thicken the sludge generated from both the SBR
treatment process and the MR system. 

The sludge thickening tank (Photo 32) provides the operator the ability to decant
water from the settled sludge. Excess water in the sludge thickening tank is decanted
when there is sufficient sludge volume to dewater (the tank should be at least half
full). Decant valves at several liquid heights are used to decant the excess water. An
8-inch length of clear pipe, installed downstream from the decant valves, allows the
operator to see when sludge is encountered so that the operator knows when to stop
decanting. The decant water is discharged to the building sump where it is then
pumped back to the SBR inlet. The decanting process thickens the sludge and
reduces the volume of material to be dewatered. The sludge thickening tank is